Billing and Coding Guidelines

Contractor Name

Wisconsin Physicians Service Insurance Corporation

LCD Title

Scanning Computerized Ophthalmic Diagnostic Imaging (SCODI) (L34760)

CMS National Coverage

Italicized font -represents CMS national NCD language/wording copied directly from CMS Manuals or CMS Transmittals. Contractors are prohibited from changing national NCD language/wording.

Coding Guidelines:

For claims submitted to the Part B MAC:

All services/procedures performed on the same day for the same beneficiary by the physician/provider should be billed on the same claim.

Claims for Scanning Computerized Ophthalmic Diagnostic Imaging (SCODI) services (CPT codes 92133 and 92134) are payable under Medicare Part B in the following places of service:

- The global service is payable in the office (11), nursing facility (32- for Medicare patient not in a Part A stay) and independent clinic (49).
- The technical component (modifier TC) is payable in the office (11), nursing facility (32- for Medicare patient not in a Part A stay), independent clinic (49), federally qualified health center (50), and rural health clinic (72).
- The professional component (modifier 26) is payable in the office (11), inpatient hospital (21), Off campus-outpatient hospital (19), On campus- outpatient hospital (22), skilled nursing facility (31), nursing facility (32- for Medicare patient not in a Part A stay), and independent clinic (49).

Excerpt from 100-4, Chapter 32, Section 300.2

Claims Processing Requirements for OPT with Verteporfin Services on Professional Claims and Outpatient Facility Claims

For claims with dates of service on or after April 3, 2013, contractors shall accept and process claims for subsequent follow-up visits with either a fluorescein angiogram (FA), CPT code 92235, or optical coherence tomography (OCT), CPT codes 92133 or 92134, prior to treatment.

Revision History Explanation

09/01/2018 Annual review completed. Added (L34760) to Billing and Coding Guideline title. 09/01/2017 Annual review. 09/01/2016 Annual review. 04/01/2016 Added POS code 19 Off campus-outpatient hospital effective for DOS 01/01/2016 and after added "On campus" to the description of POS 22 (CR9231). 12/01/2015 Annual review. 01/01/2015 Annual review.